
Department of Land Conservation and Development 
635 Capitol Street, Suite 150 

Salem, OR 97301-2540 
(503)373-0050 

Fax(503) 378-5518 
www.lcd.state.or.us 

NOTICE OF ADOPTED AMENDMENT 

July 19, 2007 

TO: Subscribers to Notice of Adopted Plan or Land Use Regulation Amendments 

FROM: Mara Ulloa, Plan Amendment Program Specialist 

SUBJECT: City of Silverton Plan Amendment 
DLCD File Number 001-07 

The Department of Land Conservation and Development (DLCD) received the attached notice of 
adoption. Due to the size of amended material submitted, a complete copy has not been attached. 
Copies of the adopted plan amendment are available for review at DLCD offices in Salem, the 
applicable field office, and at the local government office. 
[...]

Chapter 1 - Executive Summary 
February 2007 

W W Facility System Master Plan 
Page 1-3 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

Water Quality and Regulatory Issues 

The City currently operates under a National Pollutant Discharge Elimination System 
(NPDES) permit that allows discharges to Silver Creek and the Oregon Garden. The 
primary constituents addressed in the NPDES permit are BOD, TSS, ammonia-nitrogen, 
and temperature, with the ammonia and temperature limits effective upon expiration of 
the permit. 

Based on the City's current NPDES permit, guidance from DEQ, and potential waste 
load allocations (WLAs) from the Molalla-Pudding TMDL, potential future water quality 
requirements are described below. 

• BOD/TSS: Current mass load limits will establish future treatment requirements. 

• Ammonia-nitrogen: The current NPDES permit establishes a monthly effluent 
ammonia limit of 0.88 mg/l effective upon expiration of the permit or completion of 
the Molalla-Pudding TMDL. This limit would increase to 3.0 mg/l if the 
Environmental Protection Agency (EPA) accepts Oregon's revised water quality 
criteria for ammonia. 

• Temperature: The current NPDES permit includes excess thermal load limits for 
effluent discharged to Silver Creek. The limits are based on biological conditions 
required to support endangered salmonids, allowing the City to discharge 5.2 
million kcal/day during the summer and 21 million kcal/day during the winter 
(based on 7-day average of the daily maximum temperature). These limits could 
be modified by the Molalla-Pudding TMDL, but are used as the basis for analysis 
in the Facility Plan. 

• Turbidity: The DEQ is currently in the process of revising the turbidity standard, 
which could result in numerical turbidity limits in NPDES permits. Based on 
measured effluent turbidity and available background turbidity measurements 
from Silver Creek in the vicinity of the City's outfall, the new standard could result 
in permitted effluent concentrations of approximately 4-5 NTU on a monthly 
average basis and 7-8 NTU maximum. 

• Toxics: A Reasonable Potential Analysis (RPA) conducted as part of the last 
permit renewal cycle indicated that cadmium, copper, cyanide, lead, mercury, 
selenium, silver, and zinc are all parameters of concern. However, the RPA was 
based on a very limited data set for both the effluent and receiving waters, and in 
many cases the metals were detected at or near detection levels. The City will 
continue to gather data as directed in the DEQ's Internal Management Directive to 
support a more robust RPA as part of the next permit renewal cycle. 

• Compounds of Emerging Concern (CEC): CECs include pesticides, 
pharmaceuticals and endocrine disrupting compounds (EDCs), and industrial 
chemicals. These compounds are not commonly monitored in wastewater 

Chapter 1 - Executive Summary 
February 2007 

W W Facility System Master Plan 
Page 1-4 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

effluent or natural water bodies, but they may have the potential to cause 
ecological or human health effects. Significant research efforts are currently 
under way to build an understanding of the sources, fate, and impacts of cECs. It 
is unclear whether or how CECs will be regulated at a state or federal level. 

Biosolids Management 

Biosolids management is governed by the Code of Federal Regulations (40 CFR 503), 
implemented in Oregon in OAR 340 Division 50. From a biosolids treatment 
perspective, major impacts of the 503 regulations include pathogen reduction 
requirements, vector attraction requirements (VAR), limits on metals content, and 
operation and performance requirements for treatment processes. 

The City currently produces a Class B biosolids product, which allows it to be 
beneficially reused on approved sites at agronomic application rates and according to 
the practices of a DEQ-approved biosolids management plan. 

Effluent Reuse 

Water quality requirements for recycled water are defined in the Oregon Reuse Rules 
(OAR 340 Division 55) adopted in 1990. DEQ classifies reclaimed water in four 
categories: Level I through Level IV. Level IV treatment requirements are the most 
stringent. 

The DEQ is currently in the process of revising the Division 55 reuse rules, and has 
established a Water Reuse Task Force to make recommendations to DEQ to reduce 
regulatory barriers and encourage effluent reuse. 

Groundwater Regulations 

Any discharge that may impact groundwater must meet Oregon standards for 
groundwater protection. These standards are outlined in Division 40 of the Oregon 
Administrative Rules (OAR 340-040-0001 through 340-040-0210). The City's current 
operation has been determined by the DEQ to have a low potential for adversely 
impacting groundwater quality. 

Air Quality Regulations 

Air pollutant emissions are regulated under the Clean Air Act (CAA), the Clean Air Act 
Amendments of 1990, and Oregon air contaminant discharge permit (ACDP) and Title V 
programs. Silverton's WWTP does not currently have an air quality permit, and future 
expansion is not anticipated to trigger permitting action during the horizon of this Facility 
Master Plan. 

CMOM 

CMOM is a program that was proposed to prevent sanitary sewer overflows (SSOs) and 
WWTP overloading through proactive management of the collection system. The 

Chapter 1 - Executive Summary 
February 2007 

WW Facility System Master Plan 
Page 1-5 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

primary purpose of a CMOM-type program is to require system owners to take a 
proactive approach to preventing sewer overflows. 

Much of the work being completed as part of the Facility Master Plan would help the 
City comply with a CMOM-type regulation. 

Existing Collection System 

Silverton's wastewater collection system is a conventional gravity system dating back to 
1910. Major additions to the collection system were made in 1923, 1939, 1964, and 
1983. The collection system now services approximately 910 acres of the 2570 acres 
within the UGB. Eight pumping stations convey wastewater to the WWTP. 

Typical of comparable systems, Silverton's system includes different types of pipe 
materials including vitrified clay (VCP), PVC and concrete. Most of the pipe installed 
prior to 1939 was VCP. In the 1960's concrete pipe was installed in the system. 
Recent construction has consisted primarily of PVC pipe. 

As a result of a Sanitary Sewer Evaluation (SSES) completed in 1978, a major 
rehabilitation of Silverton's wastewater collection system was undertaken in the early 
1980s. 

Collection System Condition Assessment 

Leak Busters, Inc. carried out an electro-scan study of approximately 6,000 feet of 
sanitary sewer pipe using the Metrotech Focused Electrode Leak Location system 
(FELL-41™) to assist with leakage assessment of sanitary sewers in connection with 
the Wastewater System Facility Master Plan. 

The pipes tested were 8-to 18-inch diameter vitreous clay pipe (VCP) sanitary sewers. 
Access to the sewers was through manholes (MH) with an average separation of 350 
feet and depth of 8 feet. 

Electro-scan testing showed that most of the pipe sections have defects that are 
potential leaks; however, analyses of the results show that the number, size, and type of 
the defects vary considerably between pipe sections. 

To prioritize the severity of pipe conditions, each anomaly type was given a 
corresponding weight. Anomalies determined to be large were given a weight of 5; 
medium anomalies were given a weight of 3; and small anomalies were given a 1. The 
scores were then summed to produce a total score. 

Five of the segments analyzed were determined to fall in a "high rehab priority" 
category. Nine segments were determined to fall in a "medium rehab priority" category. 
The remaining five segments were determined to fall in a "low rehab priority" category. 

Chapter 1 - Executive Summary 
February 2007 

WW Facility System Master Plan 
Page 1-6 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

Details on the locations and condition of these pipe segments are presented in Chapter 
6. 

Existing Wastewater Treatment Plant and Discharge Facilities 

Wastewater is primarily comprised of domestic sewage, with 9.1 percent attributed to 
industrial sources. The facility consists of headworks, primary clarification, secondary 
treatment and settling, ultraviolet (UV) disinfection, and post treatment aeration. The 
following design parameters for the treatment facility are based on a 2015 design year: 

Average Dry Weather Flow: • 2.5 mgd 

Maximum Month Wet Weather Flow: • 6.6 mgd 

Peak Hour Capacity: • 12 mgd 

Design Biochemical Oxygen Demand Loading: • 7,900 lb/day 

Historical Plant Performance 

The liquid stream treatment process has performed well since commissioning of the 
new activated sludge facility. The plant has had two effluent permit violations since 
startup, but these were determined to be data anomalies and no enforcement actions 
were taken. 

Process data on internal solids handling at the plant is limited. Interviews with plant 
staff were conducted to determine the plant's performance of solids processing. 
Primary sludge is approximately 0.25 to 0.5 percent, which is appropriate for Silverton's 
sludge grit removal process. Gravity thickening of primary sludge results in TPS solids 
concentration between 3 and 4 percent. Similarly, dissolved air flotation thickening of 
WAS results in a thickened WAS solids concentration between 3 and 4 percent. The 
anaerobic digesters achieve a volatile solids destruction efficiency of approximately 60 
percent. After anaerobic digestion, the solids concentration is approximately 1.5 to 2 
percent. 

Unit Process Assessment - Liquid Treatment 

The following provides a summary of detailed information provided in Chapter 7 on the 
liquid treatment unit process assessment for the WWTP. 

• Headworks 

Chapter 1 - Executive Summary 
February 2007 

WW Facility System Master Plan 
Page 1-7 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

Presently only a single screen is available; however, a bypass channel is 
available if the primary screening channel requires service. The influent 
screening facility is not contained, has no odor control, and is only a few feet from 
the nearest residential building. Headworks enclosure and odor control should be 
included in future capital improvement planning. 

• Primary Treatment 

The clarifiers were constructed as part of the 1984 upgrade and are in good 
condition. Based on a typical life cycle for this type of equipment, the 
mechanisms will require replacement within the next 10 years. The structural 
concrete appears to be in good condition and does not require replacement within 
the planning horizon of this facility plan. The primaries are currently not covered 
and are, therefore, a source of odor. Given the close proximity of residents, 
installation of covers and foul air treatment should be considered for the future. 

• Secondary Treatment 

The secondary treatment system currently operates at 45 percent of its design 
capacity. The system was designed conservatively; therefore, without a 
performance history of an activated sludge plant at Silverton WWTP, re-rating the 
secondary treatment to a higher capacity is possible; however there is no 
immediate need for re-rating. The aerating basin was designed as a high rate 
activated sludge system but is currently operated in an extended aeration mode to 
minimize the WAS yield. 

• UV Disinfection 

After some initial startup problems the system has been working properly and 
without major issues. Due to the equalization basin capacity to store peak hours 
flow the existing UV disinfection capacity is sufficient for 2030 flows. 

• Flow Equalization 

The equalization basin has a total volume of 4 MG. There are two submersible 
return pumps. Under normal operation (one pump) it takes 2 days to empty the 
equalization basin. 

• Effluent Pump Station 

The effluent pump station consist of two service pumps that pump effluent to the 
Oregon gardens, one pump is available for equalization basin wash down and 
one pump is available to pump plant effluent to the Silver Creek outfall during high 
water levels in the creek. The existing flood level pump has sufficient capacity for 
2030 flows. The equalization basin wash down pump does not require 
redundancy or expansion. 

Chapter 1 - Executive Summary 
February 2007 

WW Facility System Master Plan 
Page 1-8 



C i t y o f S i l v e r t o n 

Unit Process Assessment -

W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

Solids Treatment 

• WAS Thickening 

The DAFT receives WAS from the RAS/WAS pump station at approximately 
5,000-8,000 mg/L solids concentration depending on the aeration basin mixed 
liquor concentration and RAS rate. The DAFT currently utilizes approximately 25 
percent of its design capacity and is in very good condition; however, there is 
currently no backup for WAS thickening. The DAFT is not covered and can be a 
source for odor. Covering and connecting it to the foul air system is 
recommended for the future. 

• PSL Thickening 

The thickener receives degritted sludge at approximately 0.5 percent solids 
concentration and is adequately sized for current and future loadings; however, 
there is currently no backup for primary sludge thickening. The gravity thickener 
skimmer/sludge collector drive has been recently replaced, and the structure and 
weir are in adequate condition. The thickener is not covered and can be a major 
odor source. Adding a cover and connection to foul air treatment is 
recommended for the future. 

• Anaerobic Digestion 

The digesters are overloaded and provide no redundancy. Despite operating 
beyond capacity, the volatile solids destruction in the digesters average 
approximately 60 percent. This is very good performance. The existing digesters 
floating steel covers are in fair shape. Because the digesters always operate at 
maximum capacity, maintenance and repair is often difficult 

• Solids Dewatering, Storage, and Disposal 

The existing plant does not have a solids dewatering process other than the solids 
lagoons, which do not have adequate storage for seasonal limitations on biosolids 
land application. The two original lagoons only provide 158 days of storage at 
average 2005 conditions. An abandoned trickling filter (rocks removed) is used to 
increase the storage capacity. 

Biosolids Management 

Silverton faces imminent challenges in the area of biosolids storage and land 
application. Sludge storage is near capacity, requiring the addition of on-site biosolids 
storage or modifications to the biosolids treatment scheme. 

The biosolids land application program is based on having a willing farmer (or farmers) 
accept the biosolids; the City does not own the property on which biosolids are applied, 

Chapter 1 - Executive Summary 
February 2007 

W W Facility System Master Plan 
Page 1-9 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

nor do they have formal agreements with the land owners, ensuring sites will be 
available for future land application. Currently, only one customer receives Silverton's 
biosolids, and application can take place only during an approximate two week period. 

Collection System Master Planning 

The collection system master planning was performed based on a combination of 
system hydraulic modeling and analysis of the existing system characteristics. 

Conveyance System Modeling 

Mike URBAN from DHI was used to simulate the hydraulics of the conveyance system. 

Using the calibrated model, the hydraulic capacity of the existing collection system was 
analyzed based on year 2006, 2030 and ultimate build-out flow conditions. For all 
future model conditions model runs, the I/I rates and sanitary flows were increased 
accordingly. 

The following conclusions were drawn from the system modeling: 

• Upgrade to the Oregon Garden Pump Station will be necessary to accommodate 
flows from the new Oregon Gardens hotel. 

• Capacity improvements are needed at various locations in the system. Some 
capacity improvements may be combined with improvements identified in the 
condition assessment. 

• Additional capacity issues may arise due to poor pipe condition and/or direct 
connections to stormwater facilities. These locations should be identified through 
an ongoing condition assessment program. 

Table 1-4 lists pipeline improvement projects that are recommended to address 
capacity issues identified in the hydraulic modeling analysis. 

Chapter 1 - Executive Summary 
February 2007 

WW Facility System Master Plan 
Page 1-10 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

Table 1-4: Recommended Capacity Related Pipeline Improvements for 2030 

Improvement 
ID 

Capacity 
Issue ID 

Improvement 
Location 

Recommended 
Improvement 

Total 
Length 

(ft) 

Estimated 
Cost 

Project 
Timing 

IMP-1 CP-1 Westfield Street Upsize 6-inch to 8-
inch 

910 $229,800 2008 

IMP-2 n/a Oregon Gardens 
Pump Station and 
force main 

Increase pump 
station firm capacity 
from 200 gpm to 
400 gpm 

2 new 
400 gpm 
pumps (1 
stand-by) 

$18,600 2007 - 2008 
(completed 
before hotel 

opening) 

IMP-2 n/a Oregon Gardens 
Pump Station and 
force main 

Upsize force main 
from 4-inches to 6-
inches 

909 $182,500 

2007 - 2008 
(completed 
before hotel 

opening) 

IMP-3 CP-3 S. James Street Upsize 12-inch to 
18-inch 

576 $214,600 2020-2030 

IMP-4 CP-4 Sherman Street Upsize 12-inch to 
18-inch 

175 $70,000 2020-2030 

IMP-5 CP-5 Adams Street Upsize 8-inch to 12-
inch 

850 $283,900 2020-2030 

In addition to the pipeline improvements identified in Table 1-4, the City has identified 
the locations for three new pump stations to serve future growth areas within the Urban 
Growth Boundary. These pump stations are described in Table 1-5. 

Table 1-5: Additional Pump Stations 

Improvement 
ID Pump Station Description Estimated 

Cost 
Project 
Timing 

PMP-1 James Street New pump station & 8-inch forcemain. 
Including 18-inch and 12-inch trunk 
lines on James and Jefferson to 
connect to existing system. 
Decommission James & Florida Drive 
& Second & Jefferson Street Pump 
Stations 

$928,400 2008 

PMP-2 Pine Street New pump station & forcemain $162,100 2009 

PMP-3 Setness Lane New pump station & 6-inch forcemain 
and associated 8-inch collector pipes. 

$1,038,000 2020 

Chapter 1 - Executive Summary 
February 2007 

WW Facility System Master Plan 
Page 1-11 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

Collection System Assessment Expansion 

A limited condition assessment was completed (see Chapter 6) as part of the overall 
system analysis. Based on the condition assessment, the need for rehabilitation was 
characterized as high, medium, or low. It is recommended that high priority rehabilitation 
projects be included in the City's capital improvement plan. Table 1-6 lists high priority 
pipeline improvement projects. 

Table 1-6: Recommended Condition Assessment Related Pipeline Improvements 

Improvement 
ID 

Improvement 
Location 

Existing 
Diameter 

(in) 

Recommended 
Improvement 

Total 
Length 

(ft) 

Estimated 
Cost 

Project 
Timing 

IMP-6 Schlador 
Street 

18 Slipline/pipeburst 572 $70,000 2007 

IMP-7 Lone Oaks 
Street 

15 Slipline/pipeburst 355 $40,000 2007 

IMP-8 Third St. 15 Slipline/pipeburst 770 $85,000 2008 

IMP-9 Meat 
Packers/High 
School Area 

18 Slipline/pipeburst 385 $46,000 2008 
[...]
C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

• Plotting joint locations. 

Anomalies that occur at regular intervals are usually caused by joint defects. To 
assist with the identification of these joint anomalies, the analysis program can be 
used by the operator to plot "+" marks on the electro-scan at a regular interval. 
The analysis program can then select anomalies that occur at the "+" marks and 
plot a "O" over the "+". These anomalies are considered to be associated with a 
joint defect. Other anomalies are usually due to structural faults or faulty service 
connections (SC). 

• Tabulating anomalies and calculating relative anomaly occurrence. 

The analysis program detects, measures, and grades the size and type (joint or 
other) of the anomalies and calculates the total length of anomalies for each test 
section. This is a measure of the potential relative leakage for each manhole-to-
manhole pipe section. 

Results 

The length of pipe electro-scanned is shown in Table 6-4. 

Table 6-4: Length of Pipe Electro-Scanned 

Pipe 
Diameter (in) Length (ft) 

8 1,538 

12 1,939 

15 2,439 

18 1,296 

Total 7,212 

The pipe sections electro-scanned each day are shown in Table 6-5. Each test section 
is referenced by the upstream manhole number and street name. The distances shown 
on the electro-scans are in the downstream direction and begin from the upstream start 
of the pipe test section. The electro-scans have been plotted so the left-hand manhole 
on the electro-scan is the upstream manhole. 

The processed electro-scans of the sewer segments tested are shown in Appendix D. 
Manhole names and comments concerning particular anomalies are also shown on the 
electro-scans. 

All test sections were analyzed using the same threshold level of 1.0 and the same 
anomaly grade levels of 7.0 for the Large-Medium and 4.0 for the Medium-Small current 

Chapter 6 - Existing Collection System 
April 2007 

WW Facility System Master Plan 
Page 6-10 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

level boundaries. These levels may be refined using selective joint pressure testing or 
other investigation methods. 

Table 6-5: Pipe Sections Electro-Scanned Each Day 

Date/Time Start Manhole End Manhole Length (ft) 
MH-114 Grant MH-111 Grant 455 

MH-115 Florida MH-114 Grant 

C0 -206 Grant PS 

August 14, 2006 / 9:30 AM 
MH-113 Monte Vista MH-112 

August 14, 2006 / 9:30 AM 
MH-112 MH-111 Grant 

MH-063 Hicks MH-062 Porter 393 

MH-062 Porter MH-061 Miller 250 

MH-061 Miller MH-060 Wesley 440 

August 14, 2006 / 3:40 PM Total for Day 1,538 

5 hours, 10 minutes 298 

MH-055 Third MH-054 Third 438 

August 15, 2006 / 9:00 AM 
MH-054 Third MH-053 Third 280 

August 15, 2006 / 9:00 AM 
MH-053 Third MH-052 Third 438 

MH-056 Lane MH-055 Third 533 

August 15, 2006 / 3:40 PM Total for Day 1,689 

5 hours, 40 minutes 298 

MH-052 Third MH-051 Third 436 

MH-051 Third MH-050 Third 417 

MH-050 Third MH-049 Third 353 

August 16, 2006 / 9:00 AM MH-049 MH-048 

MH-048 Third MH-398 Loan Oaks 186 

MH-394 Loan Oaks MH-047 Loan Oaks 355 

MH-047 Loan Oaks MH-046 Roths 320 

August 16, 2006 / 3:20 PM Total for Day 2,067 

5 hours, 20 minutes 388 

MH-046 Roths MH-044 Meat Packers 372 

MH-044 Meat Packers MH-043 High School 385 

August 17, 2006 / 9:00 AM MH-043 High School MH-041 Schlador 339 

MH-041 Schlador MH-040 JAMES 572 

MH-060 Wesley MH-059 Water 250 

August 17, 2006 / 2:50 PM Total for Day 1,918 

4 hours, 50 minutes 397 

August 18, 2006 

21 hours, 0 minutes PROJECT TOTAL 7,212 

Chapter 6 - Existing Collection System 
April 2007 

W W Facility System Master Plan 
Page 6-10 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

Anomalies that occur at regular intervals are usually caused by joint defects. To assist 
with the identification of these joint anomalies, the analysis program can be used by the 
operator to plot "+"marks on the electro-scan at a regular interval. The analysis 
program can then select anomalies that occur at the "+" marks and plot a "O" over the 
"+". These anomalies are considered to be associated with a joint defect (See Appendix 
D). Other anomalies are usually due to structural faults or faulty service connections. 

Data Discussion 

Electro-scan testing (Table 6-6) has shown that most of the pipe sections have defects 
that are potential leaks; however, analyses of the results show that the number, size, 
and type of the defects vary considerably between pipe sections. 

Table 6-6: Summary of Electro-Scanning Results and Corresponding Weighted Scores (All pipes 
in this table are VCP) 

Pipe Information Defect Scores 

Rehab 
Priority Start MH End MH Pipe 

Dia (") 

La
rg

e 

Sc
or

e 

M
ed

iu
m

 

Sc
or

e 

Sm
al

l 

Sc
or

e 

To
ta

l 

Rehab 
Priority 

041 Schlador MH-040 18 8 40 13 39 106 106 185 High 

394 Lone Oaks MH-047 15 0 0 5 15 126 126 141 High 

51 Third MH-050 15 0 0 1 3 124 124 127 High 

50 Third MH-049 15 2 10 2 6 107 107 123 High 

044 Meat Packers MH-043 18 3 15 7 21 82 82 118 High 

060 Wesley MH-059 12 0 0 6 18 70 70 88 Medium 

043 High School MH-041 18 0 0 11 33 48 48 81 Medium 

054 Third MH-053 12 0 0 0 0 78 78 78 Medium 

114 Grant MH-111 8 3 15 2 6 55 55 76 Medium 

061 Miller MH-060 8 2 10 2 6 55 55 71 Medium 

48 Third MH-394 15 0 0 4 12 53 53 65 Medium 

52 Third MH-051 15 0 0 0 0 60 60 60 Medium 

055 Third MH-054 12 2 10 2 6 37 37 53 Medium 

047 Lone Oaks MH-046 15 0 0 2 6 42 42 48 Medium 

062 Porter MH-061 8 0 0 0 0 28 28 28 Low 

063 Hicks MH-062 8 1 5 0 0 8 8 13 Low 

046 Roths MH-044 15 0 0 0 0 13 13 13 Low 

53 Third MH-052 12 0 0 1 3 6 6 9 Low 

056 Lane MH-055 12 0 0 0 0 2 2 2 Low 

Chapter 6 - Existing Collection System 
April 2007 

W W Facility System Master Plan 
Page 6-10 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

To prioritize the severity of pipe conditions, each anomaly type was given a 
corresponding weight. Anomalies determined to be large were given a weight of 5; 
medium anomalies were given a weight of 3; and small anomalies were given a 1. As 
shown in Table 6-6 the numbers of each anomaly were multiplied by the corresponding 
weight. The scores were then summed to produce a total score. 

These totals were sorted to produce a prioritized sewer condition list. High priority was 
given to segments that fell between weighted scores of 185 to 118; medium priority was 
given to segments that fell between 88 and 48, and low priority was given to segments 
that fell between weighted scores of 28 and 2. 

Chapter 6 - Existing Collection System 
April 2007 

W W Facility System Master Plan 
Page 6-10 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

Chapter 7 - Exist ing WWTP and Discharge 

Faci l i t ies 

Introduction 

This chapter describes the treatment systems employed at the Silverton facility, reviews 
the plant's record of performance, and summarizes the capabilities, limitations, and 
condition of major treatment facilities. 

The City of Silverton owns and operates a municipal wastewater treatment plant, which 
is located at 400 Schemmel Lane, with an outfall on the north bank of Silver Creek at 
River Mile 2.45. Wastewater is primarily comprised of domestic sewage, with 9.1 
percent attributed to industrial sources. The facility consists of headworks, primary 
clarification, secondary treatment and settling, ultraviolet (UV) disinfection, and post 
treatment aeration. The following design parameters for the treatment facility are based 
on a 2015 design year: 

Average Dry Weather Flow: 2.5 MGD 

Maximum Month Wet Weather Flow: 6.6 MGD 

Peak Hour Capacity: 12.0 MGD 

Design Biochemical Oxygen Demand Loading: 7,900 lb/day 

Expansion History 

The timeline presented in Figure 7-1 summarizes the history of major plant 
modifications and upgrades. The plant was originally constructed in 1962 as a trickling 
filter plant and expanded to a trickling filter/solids contact facility in 1985. The expansion 
and associated collection system improvements were completed under the EPA 
Construction Grants program. Failure to meet design performance criteria, however, 
led the DEQ to issue a Stipulation and Final Order (SFO) requiring the City to bring the 
discharge into compliance with all water quality standards. To address this need, the 
City completed a Facilities Plan in 1995, and then constructed major modifications and 
improvements to bring the facility to its current level of performance. It currently 
provides nitrogen removal and Class B biosolids, in addition to secondary treatment. 
New facilities were brought on-line in 1999, which included a new headworks structure, 
modifications to the existing rectangular primary clarifiers, new activated sludge basins, 
construction of one new secondary clarifier and modifications to an existing secondary 
clarifier, addition of UV disinfection, post treatment aeration, and a new dissolved air 
flotation thickener. The improvements also included a new surge basin for diversion of 
primary effluent during high flow events. 

Chapter 7 - Existing WWTP and Discharge 
April 2007 

W W Facility System Master Plan 
Page 7-32 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

1962 

r Orginal construction of trickling T 
j filter plant | 

1980 

I 1 

1985-

Conversion of secondary 
clarifiers to chlorine contact 
basins and addition of solids 
contact clarifier. Addition of 

gravity thickener and de-gritting 
system. 

1990 

1995 

2000 

Conversion of facility to 
activated sludge plant, including 

new headworks, primary 
clarification, anoxic selector 

aeration basins, UV disinfection, 
and post-treatment aeration 

2005 

Figure 7-1: Silverton WWTP Facility Construction History 
(need to identify original construction) 

Chapter 7 
April 2007 

Existing WWTP and Discharge WW Facility System Master Plan 
Page 7-24 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

Current Treatment Scheme 

Figure 7-2 depicts the process schematic and summarizes major unit processes for 
Silverton WWTP. Wastewater enters the headworks via a 30-inch ductile iron pipe, 
which consists of a mechanical bar screen and two comminutors. Following influent 
screening, the primary sedimentation is provided in two rectangular primary clarifiers. 

Primary effluent is equally distributed between two high-rate activated sludge aeration 
basins. The two carousel-shaped basins operate in alternating air on/off mode for 
nitrogen removal. They also have a small aerated mixing cell upstream of the carousel 
basin and a post aeration basin for ammonia polishing. The aeration basin was 
designed as a high rate activated sludge system, but is currently operated in an 
extended aeration mode to minimize the waste-activated sludge yield. 

Solids in the aeration basins effluent are retained in two circular secondary clarifiers. 
There RAS is pumped to the aerated mixing cell and WAS is pumped to the DAFT. 
Secondary effluent is discharged after UV disinfection to either Silver Creek or the 
Oregon Garden. During summer, the majority of effluent is routed to the Oregon 
Garden, where it receives further treatment and polishing in a series of three 
constructed wetlands. The Oregon Garden discharge is discussed in greater detail later 
in this chapter. 

F low 
Equa l i za t ion 

S e c o n d a r y T r e a t m e n t 

P r ima ry 
T r e a t m e n t Pre-AER AER /ANX Carrousel Post-AER 

' - - O b 

Sol ids T r e a t m e n t a n d D isposa l 

Figure 7-2: Unit Process Flow Schematic 

Chapter 6 
April 2007 

Existing WWTP and Discharge W W Facility System Master Plan 
Page 6-7 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

Primary sludge from the primary clarifiers is sent to a cyclone grit removal process prior 
to gravity thickening. Thickened primary sludge and thickened waste activated sludge 
are fed to anaerobic digesters. Generated digester gas is used to fuel the digester 
heating system. Digested solids are stored in either of two lagoons or an out-of-service 
trickling filter, which are decanted occasionally to maximize solids holding capacity. The 
decant is returned to the head of the plant. The biosolids are removed on an annual 
basis (typically in August) for beneficial land application. 

Primary effluent flows exceeding the secondary treatment capacity of 7.0 MGD are 
diverted to a 4.0 mg equalization basin. Flow in excess of the equalization basin 
storage capacity bypasses secondary treatment and is blended with secondary effluent, 
disinfected, then discharged. 

Current Effluent Disposal Scheme 

Treated wastewater not discharged to Silver Creek is pumped through a 16 inch pipe to 
a series of constructed wetlands at the Oregon Garden site. The maximum pumping 
rate to the Oregon Gardens is 600 gallons per minute (gpm). Once treated, wastewater 
enters the first wetland It is considered waters of the state and is no longer regulated as 
wastewater. Historical effluent flows to the Oregon Garden are shown in Figure 7-3. 

1.2 

1.0 

0.8 

6 

0.4 

0.2 

0.0 
Jul-02 Jan-03 Aug-03 Feb-04 Sep-04 Mar-05 Oct-05 May-06 

o O.G. Wetlands Eff,Flow 

Figure 7-3: Historical Effluent Flow to the Oregon Garden 

Chapter 7 - Existing WWTP and Discharge 
April 2007 KR WW Facility System Master Plan 

Page 7-11 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

Historical Plant Performance 

Liquid Process 

Liquid treatment has performed well since commissioning of the new activated sludge 
facility. During the first few years, only one of the two trains was being used because 
flows and loads were still very low. From a flows and loads perspective, one train would 
be sufficient today; however, there are capacity limitations in the anaerobic digester and 
sludge storage. The full volume of the two aeration trains is used in extended aeration 
mode to minimize the sludge yield. Such a shift from a high rate low solids retention 
time (SRT) to a low rate high SRT process can reduce the yield by over 50 percent, 
making this an effective tool for operators to mitigate the solids processing bottleneck 
until new facilities have been constructed. The plant has had no effluent permit 
violations since startup. 

Due to this significant change in operation strategy, the last two years are not 
representative of the facility's performance under its design operation parameters. This 
is true especially for secondary clarifier solids retention. Because of the high SRT, the 
mixed liquor concentrations are also higher (ranging between 3000 mg/L and 5000 
mg/L in 2005). This created solids loading in excess of 25 lb/sf/d. Figure 7-4 shows the 
relationship of secondary clarifier loading and effluent TSS, providing evidence that 
even under very high solids loading, good performance was maintained. 

It should be noted that during peak flow events, flow in excess of 7 MGD is being 
diverted to the flow equalization basin. Once this storage capacity is exhausted, the 
flow bypasses secondary treatment to be blended with secondary effluent, disinfected, 
and discharged to Silver Creek. 

In addition, the secondary clarifier was designed for 25 lb/sf/d surface loading for 
maximum month wet weather flows. The peak flow event, in combination with the high 
MLSS, pushed the clarifier to its design load. Figure 7-4 shows how well the clarifier 
performed under these conditions, indicating potential capacity beyond its current 
design load. 

Chapter 7 - Existing WWTP and Discharge 
April 2007 

W W Facility System Master Plan 
Page 7-32 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

30.0 

25.0 

^ 20.0 

15.0 

o 
w 10.0 

5.0 

16 

14 

12 

10 
ro 

8 £ 
w 
£ 6 H 

4 

2 

0.0 
Apr-04 Jul-04 Oct-04 Jan-05 May-05 Aug-05 Nov-05 

• SCL,Solids Loading * Effluent,TSS 

Figure 7-4: Si lverton W W T P Secondary Effluent Loading vs. Secondary Effluent TSS 

0 

One aspect that aided the clarifier performance during the peak load event in 2005 was 
the low sludge volume index (SVI). Given the SVI history, it could be considered a 
fortunate coincidence that the peak event and solids retention friendly low SVI occurred 
at the same time. 

This has significant implications for the capacity of the secondary treatment system. As 
aforementioned, during the peak event the clarifiers operated very well and showed 
potential for rating to a higher capacity; however, this performance depends on 
reasonably low SVI values. The latter have been rare at Silverton WWTP. The data 
review has delivered few clues for the SVI inconsistencies (Figure 7-5). Theoretically, 
the air on/off operation mode should create excellent anoxic selector conditions during 
the denitrification cycle. No relationship is shown, however, between SVI and effluent 
nitrate (which would indicate a connection between denitrification, anoxic selector 
effectiveness, and SVI). Conversely, effluent total phosphorus showed a good 
correlation with SVI. 

A possible explanation is that, instead of the anoxic selector effect, an anaerobic 
selector effect appears to be more successful in filament control. Anaerobic conditions 
could occur at the end of an air-off cycle when nitrites have been fully denitrified. Under 
these conditions, the phosphorus-accumulating bacteria population establish and 
provide sBOD removal under anaerobic conditions, which is one critical measurement 
of selector effectiveness. Low effluent phosphorus concentrations are an indirect 
measure of anaerobic selector activity. At the Silverton WWTP it appears that with low 

Chapter 7 
April 2007 

Existing W W T P and Discharge WW Facility System Master Plan 
Page 7-24 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

effluent phosphorus (thus, good anaerobic selector effectiveness), low SVI values are 
the result. 

600 

500 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 

« | f * 400 .................................................................... 

» • * r - . . 
* • v » 

Ĵ  300 -.. . . . . . . . . . . . . . . . . . . . . . * . . . . „ . . . . . , . . . . . . . . . . . . . . . 

1 ^ ; ^ M c V L M 2 0 0 1 * _ * • 

XX rn Zm 
100 = = = = = . = = = = =* 

** » »***_ * X. * X* X * ** 

• - JC • x_ t j f 

x x* * » • x x 

X X % XXX XyX x**xxx* x x 

0 
Apr-04 Jul-04 Oct-04 Jan-05 May-05 Aug-05 Nov-05 

• 2nd Treatment,SVI x Silver Creek Eff,Tot P 

6.0 

5.0 

4.0 

IT 
ro 

3.0 j i 
Q. 
I -

2.0 

1.0 

0.0 

Figure 7-5: Silverton W W T P Relationship of SVI and Effluent Total Phosphorus 

Figure 7-6 shows the relationship between effluent alkalinity and pH. It becomes 
apparent from this plot that the alkalinity supplement feed control could be improved. 
Ideally, the effluent alkalinity should be more constant and bottom-out at a target value 
(e.g., 75 mg/L). Instead, the alkalinity data shows a much larger spread. Because 
influent alkalinity is typically consistent, the large spread of effluent alkalinities are likely 
due to supplement feed control insufficiencies. The most common result of such control 
is overdosing, which not only increases the chemical cost, but increases the amount of 
chemical sludge generated. 

Chapter 7 - Existing W W T P and Discharge 
April 2007 

WW Facility System Master Plan 
Page 7-11 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

250 8.5 

V 7.5 

8.0 

7.0 

5.5 

6.5 

6.0 

x Q. 

0 T 1 1 1 1 1 1 
Apr-04 Jul-04 0ct-04 Jan-05 May-05 Aug-05 Nov-05 

• 2nd Treatment,Alkalinity Final Effl, mg/l * Silver Creek Eff,pH 

5.0 

Figure 7-6: Silverton WWTP Relationship Between Alkalinity and Effluent pH 

Figure 7-7 through Figure 7-13 show key effluent parameter plots with indications of 
their permit limits. 

Solids Process 

Process data on internal solids handling at the plant is limited. Interviews with plant 
staff were conducted to determine the plant's performance of solids processing. 
Primary sludge is approximately 0.25 to 0.5 percent, which is appropriate for Silverton's 
sludge grit removal process. Gravity thickening of primary sludge results in TPS solids 
concentration between 3 and 4 percent. Similarly, dissolved air flotation thickening of 
WAS results in a thickened WAS solids concentration between 3 and 4 percent. The 
anaerobic digesters achieve a volatile solids destruction efficiency of approximately 60 
percent. After anaerobic digestion, the solids concentration is approximately 1.5 to 2 
percent. Digested solids are stored in one of two lagoons or in an abandoned trickling 
filter. As solids settle in the lagoons, the lagoons are decanted and the solids are 
concentrated to approximately three percent prior to removal and land application 
during summer. 

Chapter 7 - Existing W W T P and Discharge WW Facility System Master Plan 
April 2007 l - T T ^ Page 7-8 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

14.0 

12.0 

10.0 

8.0 

6.0 

4.0 

2.0 

0.0 

New 7.0 ntu Daily Effluent Limit 

New 4.7 ntu Monthly Average Effluent 
Limit 

i 1 1 1 1 r 
Jul-02 Feb-03 Sep-03 Mar-04 Oct-04 Apr-05 Nov-05 

• Silver Creek Eff,Turb 

Figure 7-7: Historical Effluent Turbidity 

16.0 

14.0 

12.0 

10.0 

1 8.0 

6.0 

4.0 

2.0 

CBOD5 Summer Limit: 10 mg/L 
(monthly average) 

420 lb/d effluent 
daily max (2030 
MDDW Flows)) 

\ 
420 lb/d effluent 
daily max (2030 
MDDW Flows)) 

N^- V 420 lb/d effluent 
daily max (2030 
MDDW Flows)) \ 

\ 
* X 

• • : 
• Jh V , 

0.0 
Jul-02 Feb-03 Sep-03 Mar-04 Oct-04 

• Effuent, CBOD 

Apr-05 Nov-05 

Figure 7-8: Historical Effluent CBOD Concentrations 

Chapter 7 - Existing WWTP and Discharge 
April 2007 

WW Facility System Master Plan 
Page 7-11 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

16.0 

14.0 

12.0 

10.0 

£ 8.0 

6.0 

4.0 

2.0 

TSS Summer Limit: 10 mg/L (monthly average) 

. • . - v . ; * • • • » : 

<T * * * > • - • - Y fl^-ff-

0.0 
Jul-02 Feb-03 Sep-03 Mar-04 0ct-04 

• Effluent, TSS 

Apr-05 Nov-05 

Figure 7-9: Historical Effluent TSS Concentrations 

o Silver Creek Eff, NH3-N 

Figure 7-10: Historical Effluent Ammonia Concentrations 

Chapter 7 - Existing WWTP and Discharge 
April 2007 

WW Facility System Master Plan 
Page 7-32 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

o Silver Creek Eff,e. coli 

Figure 7-11: Historical Effluent E. coli 

90.0 

80.0 

70.0 

60.0 

U- 50.0 
v 

40.0 

30.0 

20.0 

10.0 

0.0 
Jul-02 Jan-03 Aug-03 Feb-04 Sep-04 Mar-05 Oct-05 May-06 

o Silver Creek Eff,Temp 

Figure 7-12: Historical Effluent Temperature 

Chapter 7 - Existing WWTP and Discharge 
April 2007 

WW Facility System Master Plan 
Page 7-11 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

> 
re 33 
w 
re o * 

•c 
re 
o 

re 
E 

Summer Thermal Load Limit: 5.2 
million Kcals/day 

35 

30 

25 

20 

15 

10 

5 

0 

-5 

-10 

-15 H 1 1 1 1 1 1 1 
Jul-05 Sep-05 0ct-05 Dec-05 Feb-06 Mar-06 May-06 Jul-06 

Figure 7-13: Effluent Thermal Load 

Chapter 7 - Existing WWTP and Discharge 
April 2007 

W W Facility System Master Plan 
Page 7-32 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

Unit Process Assessment - Methodology 

The next sections of this chapter review the functions and capabilities of individual unit 
processes and identify key operational, maintenance, or mechanical issues related to 
plant processes. The discussion is divided into three major process areas: liquids 
treatment, solids treatment, and support facilities. The findings were developed through 
meetings with the City, field inspections, review of performance data, and mass balance 
modeling. 

Unit Process Assessment - Liquid Treatment 

Headworks 

Description 

Raw wastewater is conveyed to the plant by gravity through a 30 inch pipeline. 
Wastewater flows through an influent junction box and a Parshall flume prior to entering 
the headworks. The headworks facility at the Silverton WWTP consists of a single 0.5 
inch mechanical bar screen (Figure 7-14). The screenings deposited automatically into 
a roll-away dumpster that is residually exchanged and its contents are hauled to a 
landfill. 

Figure 7-14: Silverton Headworks Single Bar Screen 

Chapter 7 - Existing WWTP and Discharge 
April 2007 

WW Facility System Master Plan 
Page 7 - 3 2 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

Capacity and Redundancy 

Presently only a single screen is available; however, a bypass channel is available if the 
primary screening channel requires service. The existing mechanical bar screen has a 
hydraulic capacity of 15 MGD (Table 7-1) which exceed the design maximum day flow 
for 2030. Thus the existing influent screen has sufficient capacity through the end of 
this planning horizon. 

Table 7-1: Information Summary of Screening Facility and Equipment 

Parameter Value 

Maximum Hydraulic Capacity (Peak) 15 MGD 

Screen Type Mechanical bar screen 

Bar Spacing 0.5 inch 

Operational Issues 

The influent screening facility is not contained, has no odor control, and is only a few 
feet from the nearest residential building. Odor complaints are inevitable and 
headworks enclosure and odor control should be included in future capital improvement 
planning. 

Primary Treatment 

Description 

Primary treatment at the Silverton WWTP is currently provided in two rectangular 
clarifiers (Figure 7-15) that total 2400 square feet. The clarifiers were constructed with 
in 1984 and are in good condition. From time to time plant staff has to replace various 
scraper mechanism parts but based on a typical life cycle for this type of equipment, 
replacement should not be necessary for another 1 0 - 2 0 years. The structural 
concrete appears to be in good condition and does not require replacement within the 
planning horizon of this facility plan. 

Primary sludge is pumped from the primary clarifiers to the primary sludge gravity 
thickener. Before reaching the gravity thickener, the primary sludge is degritted using a 
single cyclone and classifier. The removed grit is collected in a roll-away dumpster and 
hauled to a landfill. 

Chapter 7 - Existing WWTP and Discharge 
April 2007 

W W Facility System Master Plan 
Page 7-32 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

Figure 7-15: Silverton WWTP Primary Clarifiers 

Capacity and Redundancy 

The capacity of the primary clarifiers is limited by hydraulic loading. The current peak 
design flow is 12 MGD, which results in a peak hydraulic loading of 5000 gal/sf/day. 
Under design maximum month hydraulic loading of 6.6 MGD, hydraulic loading with two 
clarifiers in service is 2750 gal/sf/d. Under design average dry weather flow conditions 
(2.5 MGD), the hydraulic loading is 1040 gal/sf/d with both clarifiers in service. Dry 
weather flow in 2006 was approximately 0.75 MGD. Table 7-2 summarizes the primary 
clarifier design parameters and other related information. The existing primary clarifier 
capacity is sufficient for the 2030 design flows. 

Table 7-2: Information Summary of Primary Clarifiers 

Parameter Value 

Number of Clarifiers 2 

Surface of Each 1200 sf 

SWD 10 ft 

Maximum Hydraulic Capacity (Peak) 12 MGD 

Peak Hydraulic Loading (2 clarifiers) 5000 gal/sf/d 

Max. Month Hydraulic Loading (2 clarifiers) 2750 gal/sf/d 

Design Average Loading 1040 gal/sf/d 

2006 Average Hydraulic Loading (2 clarifiers) 310 gal/d/sf 

Year Installed 1984 

Chapter 7 - Existing WWTP and Discharge 
April 2007 

W W Facility System Master Plan 
Page 7-32 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

Operational Issues 

The influent pipe to the primaries has multiple 90° elbows which have a tendency to 
build up grease, which is difficult to remove. 

Primary sludge is pumped from the primary clarifiers by a single recessed impeller 
pump. This pump is located next to the administration building in a wood frame shelter 
with aluminum siding, as shown in Figure 7-16. The suction line is too long 
(approximately 80 feet) and the elevation of the pump is too high, potentially causing 
plugging and cavitation problems. This pump and shelter should be demolished and 
replaced with a new primary sludge pump station with multiple pumps and should be 
located closer to the primary clarifiers in an underground vault. 

Currently, primary sludge is degritted using a single cyclone and classifier, which is 
shown in Figure 7-17. The equipment is not enclosed and is located adjacent to the 
anaerobic digesters and the gravity thickener. Classified grit is collected in a haul-off 
container and periodically removed to a local landfill for disposal. The cyclone was 
replaced in 1998, but the classifier is corroded, beyond its service life, and should be 
replaced. Consideration should be given to enclosing the process for odor control 
purposes. 

The primaries are currently not covered and are, therefore, a source of odor. Given the 
close proximity of residents, installation of covers and foul air treatment should be 
considered for the future. 

Figure 7-16: Primary Sludge Pump Shelter (Tan Walls with Blue Roof) (Left) and Primary Sludge Pump 
(Right) 

Chapter 7 - Existing WWTP and Discharge 
April 2007 

WW Facility System Master Plan 
Page 7-32 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

Figure 7-17: Primary Sludge Degritting 
Equipment 

Secondary Treatment 

Description 

The secondary treatment facility at Silverton WWTP (Figure 7-18 and Figure 7-19) is a 
high rate activated sludge plant consisting of two equal trains. Each train has a pre-
aerating zone for mixing of RAS and primary effluent, a carousel type aeration basin 
with only partial diffuser coverage, a post aeration tank, and the secondary clarifier. 
Both trains share a common blower building, a RAS/WAS pump station, and a lime feed 
system. 

The secondary treatment system was designed for nitrogen removal, utilizing both 
simultaneous N/DN and alternating air-off cycles between both trains. Simultaneous 
nitrification and denitrification is accomplished by circulating the basin content around 
the tank where it passes over the section with diffusers taking up oxygen. As the 
content travels around the basin, the dissolved oxygen is consumed and ammonia is 
nitrified. Eventually, the conditions become anoxic and denitrification begins to occur 
until the content passes through the aeration area again. Operators can adjust the net 
size of the aerated area by adjusting the target dissolved oxygen (DO) at the control 
point and the speed at which the content moves around the basin. In addition operators 
turn the air off for several hours in a 4.5 hour on/1.5 hour off cycle to further improve 
nitrogen removal. During the air-off cycle, the post aeration basin nitrifies residual 
ammonia to maintain low effluent ammonia concentrations at all times. The air on/off 
cycle alternates between the two treatment trains. 

The blower building (Figure 7-20) contains four multi stage centrifugal blowers capable 
of providing a maximum of 3873 scfm. The aeration system uses membrane disc fine 
bubble diffusers. 

Chapter 7 - Existing WWTP and Discharge 
April 2007 

W W Facility System Master Plan 
Page 7-32 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

The return activated sludge is pumped back to the pre-aeration tank from the RAS/WAS 
pump station (Figure 7-21). Three 1.5 MGD RAS pumps are available and provide a 
recycle rate under design wet weather maximum month condition of 70% percent with 
all three pumps running. Piping connections are in place to accommodate a future 
fourth RAS pump. 

The RAS pumps have a common suction and discharge header, which allows single 
SRT operation only. 

WAS pumping is controlled based on pounds wasted per day to maintain the target SRT 
and/or MLSS. Based on the RAS TSS the WAS flow is adjusted and runs 24/7. The 
WAS is pumped to the DAFT, where it is then thickened. 

For pH maintenance, supplementary alkalinity is added in the form of lime, which is 
stored dry in a silo next to the aeration basin. The system produces lime slurry, which is 
fed on a constant rate basis. The dosage rate is determined based on the laboratory 
results from the effluent alkalinity sample. 

Figure 7-18: Silverton WWTP Aeration Basin 

Chapter 7 - Existing WWTP and Discharge 
April 2007 

W W Facility System Master Plan 
Page 7-32 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

Figure 7-19: Silverton WWTP Secondary Clarifier 

Figure 7-20: Silverton WWTP Blower Building 

Chapter 7 - Existing WWTP and Discharge 
April 2007 

W W Facility System Master Plan 
Page 7-32 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

Figure 7-21: Silverton WWTP RAS/WAS Pump Station 

Capacity and Redundancy 

The secondary treatment system was the focal point of the facility's expansion in 1996. 
Currently the system operates at 45 percent of its design capacity (Table 7-3). Because 
of the solids processing bottleneck, operators have changed the mode of operation to 
extended air, running at a very high SRT to reduce the WAS production. The system 
was designed conservatively; therefore, without a performance history of an activated 
sludge plant at Silverton WWTP, rerating the secondary treatment to a higher capacity 
is possible. 

The aeration basins were designed for a mixed liquor concentration of 3000 mg/L. This 
results in a secondary clarifier loading of 25 lb/sf/d with both clarifiers online under 
design maximum month conditions (6.6 MGD). 

Chapter 7 - Existing WWTP and Discharge 
April 2007 

W W Facility System Master Plan 
Page 7-32 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

Table 7-3: Information Summary of Secondary Treatment 

Parameter Value 

Number of Aeration Trains 2 

Number of Secondary Clarifiers 2 

Preaeration Volume (Each) 0.023 MG 

Carousel Aeration Basin Volume (Each) 0.58 MG 

Post-Aeration Volume (Each) 0.043 MG 

Total Activated Sludge Volume 1.3 MG 

Design HRT (@6.6 MGD MMWWF) 4.2 

Design MLSS 3000 mg/L 

2005 average MLSS 3000 mg/L* 

Secondary Clarifier Surface (Each) 5000 ft 

Design SCL Solids Loading (@ 6.6 MGD MMWWF) 25 lb/sf/d 

2005 Average SCL Loading 4.4 lb/L/hr** 

Design RAS Rate (@ 6.6 MGD MMWWF) 45% 

Number of RAS Pumps 2 + 1 standby 

Number of Blowers 3 + 1 standby 

Total Blower Capacity (Without Standby) 3873 scfm 

* Plant currently operated in extended air mode with long SRT to minimize solids 
production 

** with two clarifiers in operation 

Operational Issues 

The aerating basin was designed as a high rate activated sludge system but is currently 
operated in an extended aeration mode to minimize the WAS yield. This means that the 
present plant performance is not representative of the design intent. 

The air on/off operation means that during the air off periods at least half the plant flow 
is only aerated for a very short period of time in the post aeration basin. With not online 
feedback as to the combined effluent ammonia concentration bleed through of peak 
load such as from lagoon decanting can occur and may be responsible for the 
occasional spike in effluent ammonia confrontation. 

The secondary system also appears to have problems with high SVI at times exceeding 
400 mL/g, which impairs clarifier solids retention performance and limits system 
capacity. 

Chapter 7 - Existing WWTP and Discharge 
April 2007 

WW Facility System Master Plan 
Page 7-32 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

UV Disinfection 

Two 5 MGD medium pressure, high intensity UV systems (Figure 7-22) were installed 
on one of the existing chlorine contact basins during the last facility expansion. They 
are located in part of the old chlorine contact tank. After some initial startup problems 
the system has been working promptly and without major issues. Due to the 
equalization basin capacity to store peak hours flow the existing UV disinfection 
capacity is sufficient for 2030 flows. 

Figure 7-22: Silverton WWTP UV Disinfection System 

Chapter 7 - Existing WWTP and Discharge 
April 2007 

W W Facility System Master Plan 
Page 7-32 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

Flow Equalization 

Description 

Silverton WWTP has the option of diverting excess flow during peak storm events to a 4 
mg equalization basin. The objective of the equalization basin is to minimize the size of 
the secondary treatment and at the same time reduce the amount of flow bypassing 
secondary treatment. 

When flows exceed 7 MGD, the excess flow is diverted to the equalization basin 
downstream of the primary clarifier. Once the basin is full, flow then bypasses 
secondary treatment, blends with secondary effluent, and is discharged to Silver Creek 
after disinfection. Flow from the equalization basin is pumped back upstream of the 
secondary treatment system. The pumps have a capacity of 600 gpm and operate at 
constant speed. They are controlled by a level sensor though during peak flow events 
the pump is turned off until while plant flow exceeds the 6 MGD. 

Figure 7-23: Silverton WWTP Flow Equalization Basin 

Capacity and Redundancy 

The equalization basin has a total volume of 4 MG (Table 7-4). There are two 
submersible return pumps. While one is standby, they can be run together if a higher 
return flow rate is desired. With one pump running, the maximum flow is 1400 gpm, 
which increases to 1700 gpm with both pumps running. Under normal operation (one 
pump) it takes 2 days to empty the equalization basin. E dedicated pump at the effluent 
pump station provide plant effluent for flow equalization basin washdown. 

Chapter 7 
April 2007 

Existing WWTP and Discharge WW Facility System Master Plan 
Page 7-23 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

Table 7-4: Information Summary of the Equalization Basin 

Parameter Value 

Volume 4 mg 

Depth 11 ft 

Area 57,000 st 

Number of Return Pumps 2 (1 + 1 standby) 

Return Pump Capacity 1400 gpm 

Operational Issues 
None known 

Effluent Pump Station 

The effluent pump station consist of two service pumps that pump effluent to the 
Oregon gardens, one pump is available for equalization basin wash down and one 
pump is available to pump plant affluent to the Silver Creek outfall during water levels in 
the creek. During normal water elevations the effluent flows by gravity to the creek. 

Figure 7-24: Effluent Pump Station at Silverton WWTP 

Chapter 7 
April 2007 

Existing WWTP and Discharge W W Facility System Master Plan 
Page 7-24 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

Capacity and Redundancy 

The high service pumps have a service capacity of 0.85 MGD with one standby pump 
(Table 7-5). The flood level pump has a capacity of 10 MGD. Due to the large flow 
equalization volume effluent peak hour flows can be maintained below 10 MGD. Thus 
the existing flood level pump has sufficient capacity for 2030 flows. The lack of full 
redundancy was reviewed but due to the rarity of the event it was deemed to be 
sufficient. 

The equalization basin washdown pump has a capacity of 0.85 MGD and due to its 
usage nature does not require redundancy or expansion. 

Table 7-5: Information Summary of the Equalization Basin 

Parameter Value 

High Service Pump Capacity (One Pump Running) 0.85 MGD 

Flood Level Pump 10 MGD 

Equalization Basin Washdown Pump 0.86 MGD 

Chapter 7 - Existing WWTP and Discharge 
April 2007 

W W Facility System Master Plan 
Page 7-32 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

Unit Process Assessment - Solids Treatment 

WAS Thickening 

Description 

The DAFT (Figure 7-25) receives WAS from the RAS/WAS pump station at 
approximately 5,000-8,000 mg/L solids concentration depending on the aeration basin 
mixed liquor concentration and RAS rate. The DAFT is located near the aeration basins 
and secondary clarifiers. 

n 

Figure 7-25: Silverton WWTP Dissolve Air Flotation Thickener 

Capacity and Redundancy 

The single 20-foot-diameter DAFT, constructed in 1996, thickens WAS to approximately 
3 to 4 percent depending on loading and influent solids concentrations. Table 7-6 shows 
the current design solids and hydraulic loadings to the DAFT. The DAFT currently 
utilizes approximately 25 percent of its design capacity and is in very good condition; 
however, there is currently no backup for WAS thickening. 

Chapter 7 - Existing WWTP and Discharge 
April 2007 

W W Facility System Master Plan 
Page 7-32 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

Table 7-6: Information Summary of Waste Activated Sludge 
Thickening 

Parameter Value 

Area 315 sf 

SWD 9 f t 

Design Solids Loading 24 lb/sf/d 

2005 MM Solids Loading 4.7 lb/sf/d 

Design Hydraulic Loading 3600 gal/sf/d 

Condition and Operational Issues 

The DAFT is not covered and can be a source for odor. Covering and connecting it to 
the foul air system is recommended for the future. 

PSL Thickening 

Description 

The thickener receives degritted sludge at approximately 0.5 percent solids 
concentration, and is located adjacent to the anaerobic digesters and primary sludge 
degritting equipment. The single 20-foot-diameter gravity thickener (Figure 7-26), 
constructed in 1982, thickens primary sludge to approximately 3 to 4 percent, 
depending on loading and influent solids concentrations. 

Figure 7-26: Silverton WWTP Primary Sludge Gravity Thickener 

Chapter 7 - Existing WWTP and Discharge 
April 2007 

W W Facility System Master Plan 
Page 7-32 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

Capacity and Redundancy 

Table 7-7 shows the current design solids and hydraulic loadings for the gravity 
thickener. Assuming a primary sludge concentration of 0.5 percent, the gravity 
thickener is adequately sized for current and future loadings. The current solids loading 
of 6.4 lb/sf/d represents 26 percent of its design loading; however, there is currently no 
backup for primary sludge thickening. The gravity thickener skimmer/sludge collector 
drive has been recently replaced, and the structure and weir are in adequate condition. 

Table 7-7: Information Summary of Primary Sludge Thickening 

Parameter Value 

Area 315 sft 

SWD 11 ft 

Solids Loading Rate (@ 6.6 MGD MMWWF) 24 lb/sf/d 

2005 Solids Loading 6.4 lb/ft/d 

Hydraulic Loading Rate (@ 6.6 MGD MMWWF) 700 gal/sf/d 

Condition and Operational Issues 

Being a single gravity thickener, no backup alternatives exist if the thickener has to be 
taken out of service for maintenance. 

The thickener is not covered and can be a major odor source. Adding a cover and 
connection to foul air treatment is recommended for the future. 

The thickened sludge only reaches 3 to 4 percent. Primary sludge thickeners are 
capable of thickening to 7 percent TSS and more. 

Chapter 7 - Existing WWTP and Discharge 
April 2007 

W W Facility System Master Plan 
Page 7-32 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

Anaerobic Digestion 

Description 

Two 30-foot-diameter anaerobic digesters (Figure 7-27) stabilize thickened primary 
sludge and TWAS to Class B biosolids standards. The digesters are gas mixed and 
have floating steel covers for gas storage. Digester gas is utilized for digester heating. 
Excess gas is burned off by the digester gas flare. 

Figure 7-27: Silverton WWTP Anaerobic Digesters 

Capacity and Redundancy 

Table 7-8 shows the estimated detention times at current flows and loads. The table 
shows the digesters are overloaded and provide no redundancy. Despite operating 
beyond capacity, the volatile solids destruction in the digesters average approximately 
60 percent, which is very good performance. The existing digesters floating steel 
covers are in fair shape. According to plant staff, the covers travel up and down with no 
difficulty. Currently, temporary piping is used for recirculation as the original piping had 
a long vertical run and the recirculation pumps had air binding problems. The existing 
digester gas flare and gas piping is beyond its service life (installed in 1982) and should 
be replaced. The entire anaerobic digestion facility has zero redundancy. 

Chapter 7 - Existing WWTP and Discharge 
April 2007 

W W Facility System Master Plan 
Page 7-32 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

Table 7-8: Information Summary of Anaerobic Digestion 

Parameter Value 

Number of Digesters 2 

Diameter 30 ft 

SWD approx. 15.5 ft 

Volume (Each) 82,000 gallons 

Design HRT (2 Digesters) 20 days 

Current HRT (2 Digesters) 13.7 days 

Design Solids Loading (2 Digesters) 16 lb/cf/d 

2005 Solids Loading (2 Digesters) 11 lb/cf/d 

Condition and Operational Issues 

The existing anaerobic digesters have experienced foaming problems in the past. 
Foaming is typically caused by filamentous bacteria from the secondary treatment 
system and is difficult to control for plants that nitrify due to low ammonia limits. 

Because the digesters always operate at maximum capacity, maintenance and repair is 
difficult. 

Temporary piping is currently being used for recirculation as the original piping had a 
long vertical run and the recirculation pumps had air binding problems. 

Solids Dewatering, Storage, and Disposal 

Description 

The existing plant does not have a solids dewatering process other than the solids 
lagoons, which do not have adequate storage for seasonal limitations on biosolids land 
application. To increase the plant's solids storage capacity, one of the abandoned 
trickling filter structures is currently used. All storage volumes are periodically decanted 
to further maximize their storage capacity. The decant is returned to the plant influent. 

Chapter 7 - Existing WWTP and Discharge 
April 2007 

W W Facility System Master Plan 
Page 7-32 



C i t y o f S i l v e r t o n W a s t e w a t e r T r e a t m e n t a n d C o l l e c t i o n 

Figure 7-28: Silverton WWTP Sludge Storage Lagoons 

Capacity and Redundancy 

The two original lagoons have a combined capacity of 640,000 gallons (Figure 7-28, 
Table 7-9). This provides only 80 days of storage at average 2005 conditions. An 
abandoned trickling filter (rocks removed) is also used as a lagoon. The trickling filter 
provides an additional 44 days of sludge storage. Dewatering will provide the greatest 
flexibility for on-site solids storage and is recommended due to the currently overloaded 
and under capacity solids storage lagoons. Several proven solids dewatering 